SQAC CERTIFICATION PVT.LTD.

Verification Report for

Project : Contaminated River Treatment Project by SIIPL,
Pune, India.
UCR Project ID  : 318

Name of Verifier SQAC Certification Pvt. Ltd.
Date of Issue April 24, 2023
Project Proponent M/s Serum Institute of India Pvt Ltd. (SIIPL), Pune, Maharashtra.

UCR Project Aggregator [Egis India Consulting Engineers Pvt Ltd.

Work carried by Mr. Santosh Nair & Ms. Sheetal Wader
Work reviewed by Mr. Praful Shinganapurkar
Summary:

SQAC Certification Pvt. Ltd. has performed verification of the “Contaminated River Treatment
Project by SIIPL, Pune, India”. The project activity by the Project Proponent is the installation and
operation of a membrane bioreactor-based river water treatment and recycling plant since
16/12/2016, which results in clean and safe drinking water from a previously contaminated and
unutilized water resource (Mula-Mutha River, Pune). This contaminated river (Mula-Mutha) is
outside the project activity boundary and showcases the Project Proponent's commitment
towards water stewardship and efficiency and is pre-approved under the UCR RoU program for
Scope 4.
The project activity meets the following UN SDG’s:

1-SDG 1 No Poverty

2 —SDG 3 Good health and well being

3 —SDG 6 Ensure access to water and sanitation for all

4 — SDG 8 Decent work and economic growth

5 —SDG 13 Climate Action

6 —SDG 15 Life on Land

7 —SDG 17 Partnerships for the goals
Accredited by 5 Jupiter House, Callera Park, Aldermaston, Reading Berkshire RG7 8NN, United Kingdom (UK).

— India Office: Off. No. 4, Fifth Floor, Buildmore Business Park, New Canca Bypass Road, Khorlim, Mapusa, Goa —
.
(({ 403 507
\W Web: www.sgac.in

Email: info@sqac.in Tel: 7219716786 / 87



Verification for the period: 16/12/2016 to 31/12/2022.

In our opinion, the total RoU’s over the crediting / verification period stated in the revised Project
Concept Note and Monitoring Report, PCNMR submitted to SQAC are found to be correct and in
line with the UCR guidelines.

The verification was done onsite by way of site visit, interviews, document verification and
submission through emails.

SQAC is able to certify that the RoU’s from the Contaminated River Treatment Project by SIIPL,
India (UCR ID — 318) for the period 16/12/2016 to 31/12/2022 amounts to 33,86,129 RoUs

Detailed Verification Report:

The project activity is pre-approved under the UCR RoU program for the following scope:

* Scope 4 (Measures that remove bacteriological and other impurities from contaminated water
bodies or unutilized water, so that water is made suitable for reuse and/or recycling
purposes.)

Purpose:

The project, Contaminated River Treatment Project by SIIPL, Pune, India is located at Village Manijri,
District Pune, State Maharashtra, Country India. The project activity is the installation of a four (4)
million litre per day (MLD) capacity MBR (Membrane Bioreactor) based water treatment and recycling
plant that results in the production of clean and safe water from previously contaminated and
unutilized water in Mula-Mutha river. In the absence of the project activity, the Project Proponent
would have installed bore wells that would have depleted the local groundwater resources and/or
continued to use existing drinking water resources in the surrounding area.

The Project Proponent’s daily water requirement is as follows:

Activity Water Requirement (KL/d)
Potable water (for further purification) 2000
Cooling Tower 1800
Boiler 500
Domestic Use (washrooms, canteen, drinking) 150
Gardening 600
Total 5050 KL/d (~5MLD)




Of the daily water requirement, the project activity supplies 4 MLD. This pre-treated
river water is further purified through Ultrafiltration + Reverse Osmosis + UV to generate safe drinking
water. This potable water complies with all national and international standards like USEPA/WHO/BIS-
10500.

s s : RIVER WATER TREATMENT PLANT {
e | CAPACITY: 4 MLD

| § L
l. > \‘:\f > TA."_‘L » l -
‘?\ ;.—‘ P Tae
! 'J— \\‘) |-— - g ﬂl’i
fg el g i’
i . . 2813 |.if
(1 ‘ I | H : §§§3 i 4.
I — @& T LR
g Ly sl (A
_{"_'] poM | - 8
A l [ r\_,!._/q I ;
t J | ¥ y
1 L ol =%
CENTRIFUGE WASTE RECYCLE
m:,:, » n'\zu:!uaulru f
. J- [




& - SURES

CLIENT : SERUM INSTITUTE OF INDIA PVT. LTD

PROJECT : PUMPING INSTALLATION NEAR BHAPKAR MALA MANJARI
CAPACITY : 1000 LITERS

PRESSURE WORKING : 10 kgiem2

TITLE : BLADDER VESSEL
SR.NO.: VEC - SERUM -6 DATE 05, 07, 2016
COMPANY NAME :

VAN PUMPS & CONTROL SYSTEMS PVT. LTD.
686 SHIVGANGA CI







MBR f‘ced Pevmeate
WwWate~r

——- - - - e - s s mes
Befors and Aftar Treatment Water Ouality

Scope:




The scope covers verification of RoUs from the project - Contaminated River
Treatment Project by SIIPL, Pune, India, India (UCR ID —318)

Criteria:

Verification criteria is as per the requirements of UCR RoU program for the scope — 4.

Description of project:

Treatment Flow Chart

River Water Collection Tank

I

Grit Chamber

I

Equalization Tank

I

Fine Screen

I

Pre-Aeration

I

MBR Filtration (Submerged MBR)

l

Product Storage Tank

!

Distribution of Water for further
Purification and Use

[ Sludge Thickener

I

Centrifuge

I

Solid Waste for
Disposal / Use as Manure



Treatment Process

Mula-Mutha river water containing city sewage is pumped and stored in 1.0 million litre capacity
storage tanks. From this storage tank, the river water is pumped to the equalization tank while passing
through a grit chamber. The flow of the water is slowed down in the grit chamber so that dissolved
solids, such as sand and other heavy particles, settle at the bottom of the chamber as sludge. The
equalization tank acts as an additional buffer plus provides aeration to ensure proper distribution of
sludge in the water and enhance microbial growth. The river water from equalization tank pumped to
MBR tank through fine screens. The fine screens remove heavy and floating particles from the river
water to protect the core filtration membrane. The pre aeration tank improves the microbial culture
growth and provides even distribution of sludge.

PROCESS FLOW DIAGRAM

MBRCIP /
Backpulse Tank

Equalization / I—
Aeration Tank &# MBR Scour
Air Blower Blower J
B £
»> <
|
MBR
3 Permeate
Screen { ‘ Tank

Chamber ‘i, Equalization
Tank
Grit q q
Chomiex Basket Filter -

o0 WL

1 ﬂ i S ﬂ
Anoxic EnviQ MBR Aeration
Tank Tank Tank

Membrane Bioreactor (MBR)

MBR is a biological based submerged filtration system. MBR membranes are submerged in the water
with continuous aeration. Aeration improves microbial growth and prevents sludge settlement on the
membranes.

The pore size of the MBR is same as that of ultra-filtration membranes for water purification purposes.
The river water is filtered through the MBR by applying suitable vacuum pressure. This filtered river
water is stored in the product water storage tank where it’s then chlorinated to maintain a level of 1.0
ppm to prevent microbial growth.

Microbes consume most of the contaminants in the MBR chamber. Part of the remaining solid waste
(sludge) is passed through centrifuge to remove moisture and convert it to solid form. Solid waste
from the centrifuge is reach in nutrients and used as manure for surrounding agricultural farms. The
treated river water is then distributed for further purification and captive water use within the project



boundary. The quality of the treated water is checked regularly by in-house labs.
This pre-treated river water is further purified through a combination of

ultrafiltration, reverse osmosis and UV light to create safe drinking water that complies with all
national and international standards such as USEPA/WHO/BIS-10500.




Description Data
Model EnviQ E32C
Manufacturer QUA Group
Capacity 2x 2 MLD (4 MLD)
Number of Modules 24 (12 Per Stream)
Outlet Turbidity <1 NTU
Outlet BOD <5 mgl/L
Qutlet COD < 20 mg/L
Membrane Pore Size 0.04p

The installed MBR systems are robust and can handle organic river water fluctuations in load easily.
As membranes are used as a physical barrier for solid liquid separation, these systems offer consistent
high effluent quality in term of TSS and organic removal, and also require less chemical for disinfection.
MBR systems take approximately one fourth the space of a conventional activated sludge system. The
EnviQ flat sheet submerged ultrafiltration membranes have been specially developed to improve the
ease of operation and maintenance of MBR facilities.

EnviQ is based on a unique patented technology that offers ultrafiltration quality product water with
a stronger and more rugged PVDF flat sheet membrane. The unique features in EnviQ consist of
reverse diffusion and specially designed air diffusers, which maximize scrubbing efficiency, lower
pressure, and reduce cleaning. EnviQ membranes, with a pore size of 0.04y, are less prone to clogging,
easy to operate and do not require any forced back wash.

EnviQ Results in Product Turbidity <1 in MBR Stream | SR

Turbidity fter Envi

after Q
700 = 4.00
600 -+ 350
3

500 R
250

400
2.00

300
1.50

200
: 1.00
100 0.50
o 0.00

Jan Feb Mar Apr May Jun July Aug Sept Ooca Nov
2019 2019 2019 2019 2019 2019 2019 2019 2019 2019 2019

e Fpad Turbadhuy (NTU) ——Product Turtidity (NTU) MER Stream |



EnviQ Results in Product Turbidity <1 in MBR Stream 1 """

W 3.50
) - 3.00
2.50
2.00
S0
- s
1.00
. '-———..___.__._.—-'—'._'_'_—*_—_‘\-—..

b Bk o —_— o 0.50
000

Jan Feb Mar Apr May Jun July Aug Sept Oct Nov

2019 2019 2019 2019 2019 2019 2019 2019 2019 2019 2019

—te. g d Turbaduty (NTU v Product Turbadity [NTU)MBR I

The project activity achieves the following key water and sanitation related Sustainable Development
Goals under the United Nation (UN-SDGDs):

ensures universal and equitable access to safe and affordable drinking water for all by 2030,
ensures halving the proportion of untreated wastewater and substantially increasing recycling
and safe reuse globally by 2030,

substantially increases water-use efficiency across all sectors and ensures sustainable
withdrawals and supply of freshwater to address water scarcity and substantially reduce the
number of people suffering from water scarcity by 2030, and;

expands capacity-building support within India in water and sanitation-related activities and
programs, including water efficiency, wastewater treatment, recycling and reuse technologies
by 2030.



PROJECT NAME : Contaminated River Treatment Project by SIIPL, Pune, India.

UCR Scope : RoU Scope 4: Measures that remove bacteriological and other
impurities from seawater*, sewage and waste water, contaminated
water bodies or unutilized water, so that water is made suitable for
reuse and/or recycling.

PCNMR Prepared on :02/04/2023.

Geo Tag : 18.51559, 73.96310
Latitude :18°30'56.1"N
Longitude :73°57'47.2"E

Project Commissioning Date : 16/12/2016




Muta , Mutha and Mula-Mutha River
Lot LisatLand Covar Map of Muts Mistha River Basin by Puns City

| =
 —
rm

|1I!TF=,’E1




Rainfall

NA-The project activity is not a rainwater harvesting project.

Baseline scenario

The baseline scenario is the situation where, in the absence of the project activity, the Project
Proponent would have installed bore wells that would have depleted the local groundwater resources
and/or continued to use existing drinking water resources in the surrounding area.

Hence the baseline scenario is:

“The net quantity of treated water daily post MBR treatment”

The net quantity of treated water used is measured via flow meters installed at the site. For
conservative purposes, the working days or operational days have been assumed at 330 days in a year.

Level of Assurance:

The verification report is based on onsite audit, information collected through interviews, supporting
documents provided during the verification, Project Concept Note - Monitoring Report (PCNMR)
submitted to SQAC. The verification opinion is assured provided the credibility of all the above.

Verification Methodology:

Review of the following documentation was done by SQAC Verifiers, Mr. Santosh Nair and Ms. Sheetal